

MATERIAL CERTIFICATION

Date: 2012. 11. 08

Part Name: 4012925

MATERIAL: 316

	SPEC:	C	Si	Mn	P	S	CR	Mo	Ni
DATE:		≤0.08	<1.0	≤2.0	≤0.045	≤0.03	16.0-18.0	2.0-3.0	10.0-14.0
	HEAT NO	CAMEMICAL COMPOSITION PERCENT							
2012.08.27	3#8	0.038	0.401	0.790	0.027	0.013	17.340	2.283	10.030
2012.08.27	3#9	0.036	0.545	0.920	0.030	0.012	17.550	2.288	10.460